_ =2/ g
LSZ'B891 PARTS BOOK
TEILEKATALOG
o LIVRE DES PIECES
=893 lum W LIBRO DE REFERENCIA DE PIEZAS
1RETAFEE S XY 22 >
1RETARIERL S XY BERYIY I 2

SINGLE NEEDLE UNISON FEED LOCK STITCHER
SINGLE NEEDLE UNISON FEED LOCK STITCHER WITH THREAD TRIMMER

EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT
EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT UND
FADENABSCHNEIDER

PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIPLE ENTRAINEMENT
PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIPLE ENTRAINEMENT COUPE-FILS

UNA AGUJA TRIPLE ARRASTRE
UNA AGUJA TRIPLE ARRASTRE CON CORTAHILOS




A% % — K /Standard Y0V / Thread trimmer

BROTHER INDUSTRIES, LTD. BROTHER INDUSTRIES, LTD.

e LS2-B891-005 o

MADE IN JAPAN MADE IN JAPAN

* LS2-B891-705 e




IN=Y Ty 7 ZFIAICELT

1. ZOKIEF. 1998FE5ADF— R ICETVWTHERI N AHDTT,
2. BRIIFEL LICHHEESNIBEN SN ET,

3. MBI THKET 2WRE. | T HEBTRLTHYET,
E R

ALERBR ... 1 Q.#7# T#BMR ............... 25
B. L#BIR ... ... ..., 5 R.GEMEBEFR ... .. 27
C. b®A-XFBMR ................. 74 S.RERBMR ... 29
D . SHEEERIR ... ... 7 T.REXBER ... 29
B REPRER : commmonms ns 685 2 o ot infrones 9 U.RYJUBE(-705) .............. 31
P BB BRR o w5955 0 0 0 0 s isiaion 1 V.RIBFEFR 33
G TREEFEIMR smeiszizsons s 13 W. ¥4y FEAFKE705) ....... 35
i SRR &5 e 255 1282 0 s e 15 X. FBHRA v FEMR(E705) ....... 35
). XE L REERMFR(-705) ........ 15 Y. ZERFET05) .. 37
6. IR . . o s 8 8 2 e 17 AA #HI77F2I-— 4208k

Lot BN  ; 5 scmnis 255 2 5 6o o e 19 GTOBY i e it i et v &
N —SEm o Z.ABR&EBR . 39
N5 1 515y 2 BAE (705) ... gy WasBSUNID .. 41
P.ATEASL I TR ’3 T8l 42



g |

I o

Zgl-

Notes for using this parts book

. This book is applicable to sewing machines which have the same plate number
asshown on the cover of this book (or correction sheet).

- Parts are subject to changesin design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line [_q__] .

. Machine body .................... 1 Q. Vertical shaft and lower shaft
. BUMARIST i o i e s e s o e 25
Upper shaft mechanism ... . 5 TLeepari s
R. Lubrication .................. .. 27
- Upper shaft and thread take-up Spsaron
mechanism ... ... ... 7 S. Bobbin winder mechanism ... . . 29
Needle bar rocking mechanism ... 7 T. Tension release mechanism ... . 29
Presser foot mechanism ... . . 9 U. Thread trimmer mechanism (-705) . 31
- Feedmechanism ... . 11 V. Threadtension ... 33
. Presser foot lifter mechanism ... . . . 13 W. Knee switch mechanism (-705) ... .. 35
- Quick reverse mechanism ... 15 X. Manual switch mechanism (-705) ... .. 35
- Alternating presser foot lifter Y. Air pressure mechanism (-705) ... . 37
mechanism (-705) ......... ... . . 15 )
AA . Presser foot actuator mechanism
- Upper feed mechanism ... . 17 S S 37
- Feedshaft mechanism ... . 19 - 2. Accessories ... 39
- Gaugeparts ... .. 21 Wa. Warning labels ... ... . . . 41
- Quick reverse mechanism (-705) ....... 21 WX . coneminitssn 5 Somen o ot o o 42

- Rotary hook shaft timing mechanism . _ 23



Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mai 1998.

Modellanderungen sind vorbehalten.

_———-—

Die Teile, die als kompletter Satz geliefert werden, sind mit einer |____|

gestrichelten Linie umrandet.

. Maschinengehause ................... 1 Q. ArmwellenUndGreifermechanismus
. ObereWelle ......................... 5 R.. ‘SCHMIGRUR: i woss svmre gl 55508 558 5 e s
. Obere Welle und LRS- biec oo vk Sshisdt syent i siaot = e o
Fadenabnahmevorrichtung ........... 7 .
T. Spannungsverminderungsvorrichtung
. Nadelstangenbetatigung ............. 7 i )
. U. Fadenabschneidevorrichtung (-705) .. ...
. StoffdruckerfuB ........... ... ... ... 9
V. Faderspannung .......................
Transportvorrichtung ................. " )
W. Knieschalter(-705) ....................
Stoffhalterhebervorrichtung .......... 13
X. manuelle Schaltvorrichtung (-705) ......
Umkehr ... ... ... .. ... ... ...... 15
Y. Luftdruck (-705) ......... ... ... ... .. ..
. Anhevevorrichtung des abhebenden I font
StoffdriickerfuBes (-705) .............. gy AR BEANRRUCkERURSEl vorrichitpng
T R T T
. Obertransportvorrichtung ............ 17 :
_ Z . ZUBCRBE wuns w5 s 5 505 5 055 § 555 s a
. TransportWelle ...................... 19
Wa . Warnschilder: ... oo oo s ¢ s s 5o s o
« LEERIY o 5 woves wamms srms 230s ¢ 5008 2900 B < 21 L
Verzerzeichnis: . .vuw s s sss poven 5 30
Umkehr (-705) ....................... 21
Greifewellensynchronisation .......... 23

iii



Notes sur |'utilisation de ce manuel de
piéces détachees

_ Ce manuel a été fait d'aprés les renseignements valables au mois de Mai 1998.
Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

—————

pointillél _____ .

_ Mécanisme de la minuterie de I'arbre du
crochet rotatif

. Corpsdelamachine .................. 1 Q. Mécanisme de |'axe de bras et de I'axe
) , , du crochetrotarif ............. ... ...
. Mécanisme de |'arbre supérieur ....... 5
. , . R Lubrifiation ww cuwn cumis wosse douimin simssnt sssms
. Mécanisme de |"arbre supérieur et
releveurdefil ........ .ot 7 S . Mécanisme du bobineur ..............
. Mécanisme de balancement de la barre _ T. Mécanisme de la lache de tension ......
3aiguille ........... s = xmen T MR 30 7
. U . Mécanisme de coupe-fil (-705) .........
. Mécanisme de pied presseur .......... 9
PENP V. Tensiondufil ........... ...t
. Mécanisme de I'entrainement ......... 11 _ _
W . Mécanisme de interrupteur de genou
. Mécanisme de leveur du pinceur ....... 13 (F05Y . wumz wam 3 st =« soin 5 sy o vasnn w20
_ Mécanisme de marche arrigre rapide ... 15 X . Dispositif de commutateur manuel
_ , EFOBY e oo el G it s 5 s & s =
. Mécanisme de levage du pied presseur '
alternatif (-705) ... ... - 15 Y . Mécanisme de la pression d’air (-705)
. Mécanisme de |'entrainement AA . Mécanisme d'activation du pied
SUDETIBUL : v + vve v wwns pin o onin wimnin » 17 presseur (-705) ...
. Mécanisme de |"arbre entrainement 19 Z. ACCESSOIPES .. vvvncnriraneannnnmnsnns
. Pidcesdujauge ............iiiiiiiinn 21 Wa . Etiquettes d’avertissement ............
. Mécanisme de marche arriére rapide FRABR o o i 1 s 5 sgevs svon Suasene s wwere s =
[ 1] e e 21



Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

—_—————

punteada'r -

P |

INDICE

. Cuerpodelaméaquina ................ 1
. Mecanismo del eje superior ........... 5
. Mecanismo del arbol superior

Y Trirahilos. . . s ¢ oo s s o s s s 7
. Mecanismo de oscilaciéon de la barra de

AOUJA: wi ¢ oo nams wann G § oas e s R § 7
. Mecanismodelaprensatela .......... 9
. Mecanismo de la alimentacién ........ 1"
. Mecanismo del levantador de ménsula

detrabajo .......... ... ... ..., 13
. Mecanismo de lainversién répida ...... 15
. Mecanismo del levantador del

prensatelas alternativo (-705) ......... 15
. Mecanismo de la alimentracién

SUPErior ... ... 17
. Mecanismo de la eje alimentaciéon ..... 19
. Piezasde calibradores ................ 21
. Mecanismo de la inversién rapida

CAO5Y s oo s sEmmTmmEmsE e o 21
. Mecanismo de sincronizacién del eje del

garfiogiratorio ................... ... 23

. Mecanismo del eje del cangrejoy ejede

la transmision superior ............... 25
. Lubricacién ... ... ... 27
. Mecanismo del devanador de

latcanilla o soms vome Soners sves a5 2 i 53 29
. Mecanismo relajador de tensiéon ....... 29
. Mecanismo de la cortadura de hiros

(05 s von ¢ e s ¢ s et 3 E s S § 31
. Tensiéndelhilo ...................... 33
. Mecanismo del.conmutador de rodilla

(-705) ... ... 35
. Mecanismo de conmutacién manual

(-705) .. 35
. Mecanismo de la presién de aire

(-705) 37
. Mecanismo del actuador del prensatelas

(-708) e 37
L ACCESOMIOS .. 39
. Etiquetas de advertencia .............. 41

Indice: im0t Bk S R T T e 42



A . E=1&R8{% / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

118-891-050



A . E1FRIR / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |qQ7y B Aq NAME OF PARTS RV}

1 555560384 1R 19T EY SUPPORT BAR

2 $56022701 G EE] TOP COVER

3 §56022702 1|COF T AR DIALBUSHING, CD

4 150607009 1|dLat328 RUBBER CAP, 32.8

5 555560229 17 E2hiN- THREAD TAKE-UP COVER

6 555560204 1|7+ £ +axs BOLT, SOCKET M4X6

7 §558531207 1eSHHxFaI4 WASHER, PLAIN M 4

8 555560228 17148 —pityi SHEET PACKING

9 5§55530066 7|7 FHI r5x12 BOLT, SOCKET M5X12
<7avFirrRAA> <For setting the attachments >

10 $585527172 A7+ 7+ 26X8 BOLT, SOCKET (CP) M6X8

11 555527174 2| 7F K hax10 BOLT, SOCKET M4X10

12 $55531207 2lESYHxFags WASHER, PLAINM 4

13 $55560002 14214 FACE PLATE

14 159150009 1|d4a+t>205 RUBBER CAP, 20.5

16 5$55560004 1122100 OIL WICK, 100

17 555560003 IR FALE FACE PLATE PACKING

18 $55527177 2|7+ E I ksxis BOLT, SOCKET M5X16

19 117936009 26t RUBBER CAP,9.4

20 555520218 1|dbat RUBBER CAP

21 $55520161 1775~ F OILWINDOW
<-005H > <For” -005 ">

22 5§55560501 1|d4at14 RUBBER CAP, 14
<-705H > <For”-705">

24 555558040 2| A%T357X8 SCREW, SM3.57X8

25 555530025 2|E>H¥HRH 135 WASHER, PLAINL3.5
<-0054 > <For"” -005" >

26 159150009 1|d4at205 RUBBER CAP, 20.5

27 142743009 1|3 atw27s RUBBER CAP, 27.5

28 555560501 1|data RUBBER CAP, 14

29 142374100 2{FZr7Fvia DRY BUSHING

30 $55560357 1|mq 7 PIPE

31 140063001 1Hivuzee DOWELPIN

32 153132000 1WFr1o0vya-7 NYLON TUBE

33 140063001 1Mz2JvxES DOWELPIN

34 104821009 13 Aa+€105 RUBBER CAP, 10.5

35 555530046 11 +>234xX6 SCREW, TRUSS M4X6

36 555531207 1es¥HxF2m4 WASHER, PLAIN M 4

37 556023801 1NH14% SLIDE PLATE, F

38 $57021401 B - FAY 3 SPRING

39 $55537229 1| P+o£34x5 BOLT,SOCKET (CN) M4X5

40 555538023 MWhoraaRvIie— STOPPER

41 555558040 2|2 A% T357X8 SCREW, SM3.57X8

42 S55C60358 VAN E & X UPPER COVER ASSY, BED

43 555560359 YA E R VAVE 3P SHEET PACKING, BED

44 $5S530075 10| 7+ FJ b axs BOLT, SOCKET, M4X8

45 105113001 1eAx21270 SCREW, SM12.70

46 105215001 PATAVE B PACKING

47 555560357 IRlAE Vi PIPE

118-891-050




A . E4&B8{% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

118-891-050




A . Z{#Bfk / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE [qTy Erxf NAME OF PARTS Y
48 $55560371 | 1|E=—nrt1 7120 TUBE, 120
49 $55560364 | 1|~V E7 IS €L OIL CAP, BED
50 140518001 | 1o x%>7.94 SCREW, SM7.94
51 081007070 | 1|0y > 5p7 ORING, P7
52 $55560385 | 1|~ A KA A2 BELT GUARD SET
52-1 556038501 | 1|~ k#— kL BELT GUARD, L
52-2 $56038502 | 1|~ k#— KRY 3 BELT GUARD ASSY, R
52-2-1 $55539159 | 1|+ 3=z asxs SCREW, TRUSS M5X8
53 55528138 | 4|74 kex10 BOLT, SOCKET M6X10
54 $55510599 | 4|es#HxFame WASHER, PLAIN M 6
<-7058 > <For"-705"> )
55 $55537288 | 1|+ 35 z24xs SCREW, TRUSS M4X5
56 $SSS16287 | 2|5 AHxFass WASHER, PLAIN M 5 N
57 $55539159 | 2|k 3z asxs SCREW, TRUSS M5X8
<-705H > <For”-705">
58 $55535495 | 1|rroavssyrre SYNCHRONIZER HOLDER BAR
59 §55101520 | 2|3527v 1595 NUT, 3 SM5.95
118-891-050




B . E#RAfR / Upper shaft mechanism / Obere Welle / Mécanisme de |"arbre supérieur

/ Mecanismo del eje superior

< -005H / For " -005" >

28

NN

e

118-891-109




B. L#RA{% / Upper shaft mechanism / Obere Welle / Mécanisme de |I'arbre supérieur
/ Mecanismo del eje superior

REF.NO. CODE Q'TY Er XS NAME OF PARTS RM
1 S$SSS60007 12y UPPER SHAFT
2 $55560015 1NrovsE-—ILhi CRANK MOTION CAM
3 S$55511031 1o soxFP) g BEARING, UPPER SHAFT
4 555518607 1|2 4% U7.14X16 SCREW, SM7.14X16
5 $58527172 1|7+ # 36x8 BOLT, SOCKET (CP) M6X8
6 555530066 2|7 FFKI k5X12 BOLT, SOCKET M5X12
7 555535999 1|7+ 7 36X6 BOLT, SOCKET (CP) M6X6
8 $SSS60011 185 o4 — BALANCER
9 §55528027 1|7Fv# 28x12 BOLT, SOCKET (CP) M8X12
10 $55560009 1|7 52BRAS—M BR-COLLAR, M UPPER SHAFT
11 55858527172 2(7+ 7K z6x8 BOLT, SOCKET (CP) M6&6X8
12 555560010 1|~FPU2T BEARING
13 555560223 1M1 rwxn5— COLLAR, BOBBIN WINDER
14 555535999 2|7+ I6X6 BOLT, SOCKET (CP) M6X6
15 555560224 1y~ bF=1)s 3 UPPERBELT PULLEY ASSY
16 $55560225 1|7+ rHUBX12 BOLT, SOCKET (CP) M6X12
17 $55528043 1|7+ #F 26x10 BOLT, SOCKET (CP) M6X10
18 $55560008 1|y 7S 9BRAS—B BR-COLLAR, B UPPER SHAFT
19 $55560013 1|+ A7C20 RETAINING RING, C20
20 555527172 2(7+ 7K 26x8 BOLT, SOCKET (CP) M6X8
21 555560014 1Ix7ys BEARING
22 555560226 12139~ b TIMING BELT
23 §55560231 1|17-VU- PULLEY
24 555560225 1|7+ rHUex12 BOLT, SOCKET (CP) M6X12
25 555528043 1|7+ 2% 326x10 BOLT, SOCKET (CP) M6X10
<-7058 > <For " -705" >
26-1 $55560233 1|FVUL5T SCALERING, T
<-0058 > <For " -005" >
26-2 555560500 1| BV 4 SCALE RING
27 S55510566 1| b %7K 36.35X5.5 BOLT, SOCKET (CP) SM6.35X5.5
28 §55537031 1|45 % 6x16 SCREW, FLAT M6X16
29 $55537028 1##H 2 WASHER
118-891-109



C . b - KFERS% / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung
/ Mécanisme de |"arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

‘___..__.——_._____._.__.__..—_.__.—___.—_._\

118-891-106

D . $H#%}2&)B3{% / Needle bar rocking mechanism / Nadelstangenbetatigung
/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja

23

— :
33 il
19 |2a1—] || ®—27 28

118-891-11¢



C. L#-XF¥BA{R / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung

/ Mécanisme de |'arbre supérieur et releveur de fil / Mecanismo del 4rbol superior y trirahilos

REF.NO. CODE Q'TY g S NAME OF PARTS RM
1 555560018 17rEvEr X80 THREAD TAKE-UP PIN BUSHING
2 555560116 1|7+ 7K 3i5x8 BOLT, SOCKET (CP) M5X8
3 SSSC60040 TNUFaLhs 2 THREAD TAKE-UP LEVER ASSY
3-1 555560022 IR VAU S ks i Bl CRANK, 90
3-2 555560023 TNUFRI7S3-70Y 8732 NEEDLE BAR CRANK ROD ASSY
3-2-1 555560024 2|RFYYT BEARING
3-3 555560041 AV E R &3 NEEDLE CLAMP
3-4 555537134 1135 34x10 SCREW, M4X10
3-5 555560016 1W\FrrEx21r7z2 THREAD TAKE-UP ASSY
3-6 555537046 1rrELAPYL s BEARING, S THREAD TAKE-UP
3-7 555537047 117 zEsnml) i BEARING, L THREAD TAKE-UP
3-8 555560019 1|7rEro9x THREAD TAKE-UP SUPPORT
3-9 555537053 2|l=— RaRFY LY NEEDLE BEARING
3-10 $55560020 2|17 ELYyT )Y SUPPORT RING, THREAD TAKE-UP
3-1 555560021 1|z s SUPPORT SCREW, THREAD TAKE-UP
3-12 555537051 2{7ELTY L — WASHER, THREAD TAKE-UP
3-13 555537585 1332+ ba NUT
4 555560017 1|FEsyHdTsy THREAD TAKE-UPPIN
5 555560116 1|7+ 7+ 315%8 BOLT, SOCKET (CP) M5X8
6 555560042 AVEEEF A SLIDE BLOCK, NEEDLE CLAMP
118-891-106
D. $tHZEIRI{R / Needle bar rocking mechanism / Nadelstangenbetatigung
/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja
REF.NO. CODE _ |qTy Ex A1 NAME OF PARTS RM]
1 555560043 1 xzn BUSHING
2 555560081 1|42 ILF BUSHING, F
3 555560028 AV E N b i NEEDLE BAR BRACKET ASSY
4 556002803 N775ooda RUBBER
S 555560044 AVE SR & v ok g Py NEEDLE CLAMP GUIDE RAIL
6 555837112 2| AR V3X6 SCREW, M3X6
7 555560026 IRPAVE: ) NEEDLE BAR
8 140553102 NWFavYy% b A%23.18 SET SCREW, SM3.18
9 151594001 AR E: v g N ol NEEDLE BAR THREAD GUIDE
15 555560039 ZINYRFELTohT— COLLAR
16 SS5527177 2|7+ KR b5X16 BOLT, SOCKET M5X16
17 555590625 2|82 Y H %25 WASHER, SPRING 2-5
18 116920001 PAE AR & 8 V] THRUST RING
19 555560214 o7+ )L2ryoy kR UPPER FEED CONNECTING ROD
20 555528076 1|7 #+ENb6X18 BOLT, SOCKET, M6X8
22 555560215 NP EARPYE ¥4 CONNECTING LEVER, UPPER FEED
23 555528076 1|7+ FL k6X18 BOLT, SOCKET, M6X8
24 5$SSC60217 1220y s UPPER FEED CONNECTION ASSY
24-1 507333001 1A Ay FIi14 7S OIL FEEDING PIPE, S
26 555517047 2|4 %T718X85 SHOULDER SCREW, SM7.14X8.5
27 5585517095 2|k ATES8 RETAINING RING, E8
28 555560218 1|EZ—ivg 7170 TUBE, 250
29 SSSSF0148 17z r3x18 FELT, 3X18
30 555560219 122170 OIL WICK, 300
31 555530750 Worywone R FASTENING BAND
32 555560079 1dat> RUBBER CAP
33 145646022 12 v>nvppx17 NEEDLE, DPX17 (#22)
34 555560034 THe==nixr 7110 OILTUBE, 110
35 555560032 1|z >a50 OIL WICK, 450
118-891-115




E . # TBfk / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

118-891-201




E. R ZRA{% /Presser foot mechanism/StoffdriickerfuB3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY EAA NAME OF PARTS RV
1 $55560161 1NAHIFTHET2 L2 0A P-FOOT LIFTER SHAFT BUSH, A
2 148197000 T TAZHRITFARILR SPREADER SHAFT BUSH, R
3 §55560162 1NAHIFPHEI7 AZIC P-FOOT LIFTER SHAFT BUSH, C
4 146539000 NEDPEET I FEED SHAFTBUSH, L
5 555560055 1A ITHERIAZIL PRESSER BAR BUSHING
6 555560116 1|7+ # 35x8 BOLT, SOCKET (CP) M5X8
¥ 555560069 4y zFameydsvi PRESSER ADJUSTING DIAL
8 555560070 ES SRR 5 B PRESSER ADJUSTING PLATE ASSY
9 555560077 1AHIFIILYIr2T It FELT, PRESSER ADJUSTING PLATE
10 555560076 HEELEYVEEL=V PIN
i §55S511426 1|+ ATE7 RETAINING RING, E7
12 555560156 14T FHrLLyr Yo 3 P-FOOT LIFTER CONNECTION ASSY
12-1 $56015601 1 AHTT7H L4 YF P-FOOT LIFTER CONNECTION, F
12-2 $S6015602 21FHIFPHFLLSY A &L P-FOOT LIFTER CONNECTION BUSH
13 §55560157 1122250 OIL WICK, 250
14 §55560158 1 FHTFHFL o YFE PIN
15 555528043 1|7+ 4 # 26X10 BOLT, SOCKET (CP) M&6X 10
16 555560053 1|V bAHTERY OUTER PRESSER BAR
17 555560074 1AHyTHEIN 2T SHAFT, PRESSER BAR SPRING
18 SSSS60073 1#HTHRS 254D SPRING SUPPORT, D
19 $55560075 Aoy % PRESSER SPRING
20 $55560071 1[I ZHS - COLLAR
21 555560072 HER RS NAESE A SPRING SUPPORT, U
22 $55519060 2|27 1) > FE3X8 PIN, SPRING 3X8
23 555531094 1|+ #*7JE5 RETAINING RING, ES
24 $55560155 HEE 2 22 PRESSER BAR LIFTER SHAFT
25 146581001 2|1tV b HS— SET SCREW COLLAR
26 014760622 2|7+ kX% U595 SET SCREW, SOCKET SM5.95
27 555560380 1e¥7HFFU KNEE LIFTER ARM, U
28 555528031 1|7+ HFEL r6x14 BOLT, SOCKET M6X14
29 555560163 1T FryFunz SPRING
30 555560378 MNedFHLoryEyg s K-LIFTER CONNECTING BAR ASSY
30-1 556037801 TeHTHFLLr YRy KNEE LIFTER CONNECTING BAR
30-2 §55530203 2|0 g k- LINK BALL
30-3 §55511412 2|+ bk NUT
30-4 555528578 2|2 HH 32 2-6 WASHER, SPRING 2-6
31 555560165 HEREV LS FN:! PRESSER BAR LIFTER CAM, B
32 555534323 1|7+ #H 1 ksxi8 BOLT, SOCKET M5X18
33 555560164 HEREVLE: N PRESSER BAR LIFTER CAM, A
34 $55560170 15223595 SHOULDER SCREW, SM5.95
35 025060332 1esHFHRHF16 WASHER, PLAIN L 6
36 555558047 1F3o2vov—8 WASHER, WAVE 8
37 S$SSB34025 1eSHHxE18 WASHER, PLAINL 8
38 $55560166 AT FHEY PRESSER LIFTER BAR
39 $55511430 1Lri—=xy LEVER GRIP
40 $55C60379 ey Frveas KNEE LIFTER SHAFT ASSY
40-1 555560379 1ed¥T7FrTy KNEE LIFTER SHAFT
40-2 $16290001 1l=z—FAO—5—4X198 NEEDLE ROLLER, 4X19.8
41 §55528208 1|+ 2 7E10 RETAINING RING, E10
42 $55560381 1le¥ 745D KNEE LIFTER ARM, D
43 555534323 1|7+ %)L F5x18 BOLT, SOCKET M5X18
44 555530804 11322+ b6 NUT, 3 M6
45 555560159 1|=—FaOo—355x%x298 NEEDLE ROLLER, 5X29.8
118-891-201

10




F . 3% ') Bif% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement
/ Mecanismo de la alimentacién

11

118-891-202




F. &) B81% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE |qQ7y b xo NAME OF PARTS RM
1 555560186 A7) FALYHd1¥NU FEED ADJUSTING DIAL, U
2 $38284001 NERUEE R WE S FEED ADJUSTING SCREW
3 §55510812 12 4 2T876X19 SCREW, SM4.76X19
4 142746002 1AFEUTr2AYT SUPPORT PLATE
5 5$55518420 1jo>%10 ORING, 10
6 145502001 TAFVSIFXAEL POSITIONING PIN
7 100328001 1xEVSFFAEL IR SPRING
<-7058 > <For"”-705" >
8 555560187 1A )FIASEY 14 LD FEED ADJUSTING DIAL, D
9 538284001 M"NA7UFamevx FEED ADJUSTING SCREW
10 555510812 122 x2476X19 SCREW, SM4.76X19
1 142746002 HWAEY 244 SUPPORT PLATE
12 $55518420 1o >410 ORING, 10
13 145502001 1 AEVIFFAEL POSITIONING PIN
14 100328001 T AFEVSIFHEAEL IR SPRING
15 555560192 1R PAVE By ] CYLINDER ASSY
15-1 $56019201 1) 4— CYLINDER
15-2 $56019202 IVE S JOINT
15-3 $56012303 1H1Le4— SILENSOR
16 555560198 1TE=—uix1 7770 TUBE, 770
17 555560191 1B S B YRR, o O PC-CYLINDERSETTING PLATE
<-705H > <For " -705" >
18 $55531021 2|7F+HKI r6X16 BOLT, SOCKET M6X16
19 5$55528578 2(RNxHH 226 WASHER, SPRING 2-6
20 555528058 1| 7+H bex12 BOLT, SOCKET M6X12
21 555530804 1132+ Y b6 NUT, 3 M6
22 555518065 4|7+ K F5X14 BOLT, SOCKET M5X14
23 555590625 A2 H 225 WASHER, SPRING 2-5
24 555560340 AV B/RVIVE- B BACK CYLINDER
25 555560346 23048 —hosa<wL -0 GUIDE RAIL
26 555527177 4|7 FE I b5X16 BOLT, SOCKET M5X16
27 555590625 L4INZHFH 225 WASHER, SPRING 2-5
28 555560350 1B d—-FrF1E CYLINDER GUIDEPIN, B
29 555560230 1fFrrrE R SPRING
30 555560213 1|7+ EZ10X10 BOLT, SOCKET (FT) M10X10
31 555560341 A1 —n OIL SEAL
32 555560212 NEEPIPE OILSEAL
33 555560344 PANAVE/BIRVIDE B B i d SLIDE BLOCK
34 555560347 1l=—FNO—57X22.4 NEEDLE ROLLER, 7X22.4
35 555560188 A7 UFasEyn s FEED ADJUSTING ARM
36 555560189 A2 UFamEyyFE PIN
37 558527172 1|7+ % # 26X8 BOLT, SOCKET (CP) M6X8
38 $55560190 1|FamteyysFnz SPRING
39 555560194 1NA2UFISEVELT FEED ADJUSTING LEVER
40 555560195 1l=—FKiOo-—586x25 NEEDLE ROLLER, 6X25
41 §55560115 1|FaneysF1)28E> LINK PIN, B
42 5$55518028 2|7+ 7K 25%5 BOLT, SOCKET (CP) M5X5
43 555537008 1|e > as5x2s SCREW, M5X25
44 555560196 A2 UuFaveyLesy FEED ADJUSTING CONNECTION
45 555560348 PR B ¥ CONNECTING BLOCK, B-CYLINDER
46 §55560351 1{HR L +6x20 BOLT, M6X20
47 555560349 1B a4 Tpry PIN SCREW
48 $55560342 L BVAVE-B/AV IR EFAe- SPRING
118-891-202

12



G.#I 5Bk / Presser foot lifter mecanism / Stoffhalterhervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

<-005H / For" -005" >

32

¢

N
N

=

118-891-20
13



G .3 T L4 B8R / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur/ Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE Q'TY A NAME OF PARTS RM
i $55560120 1fupFa vty 7 XA RILF UD-ADJUSTING SHAFTBUSH, F
2 §55560081 1|2 2 ILF BUSHING, F
3 555560126 1|cp4 v DIAL, CD
4 555560127 1|cod 1 v iLh L DIAL CAM, CD
5 $55560128 1|cDH A vILE > DIALPIN, CD
6 $55551917 1|cD/vxa SPRING, A
7 555551392 1| b A 9K 243763 SET SCREW, (CP) SM4.37X6.3
8 555560107 1upx AT H 5 SUPPORTPIN
9 555560116 1|7+ 4K I5%8 BOLT, SOCKET (CP) M5X8
10 555560103 1|upF Ity 4o ADJUSTING BRACKET, UD
11 $55527170 2|7+ 7K 3I5X6 BOLT, SOCKET (CP) M5X6
12 . 555560109 1|UpFIagE g hZ— ADJUSTING BRACKET COLLAR, UD
13 $55530066 1|7+ b5X12 BOLT, SOCKET M5X12
14 555590625 1N xHFHR25 WAGSHER, SPRING 2-5
15 555528563 1|7+ K k5X8 BOLT, SOCKET M5X8
16 555590625 N xHHx25 WASHER, SPRING 2-5
17 555560114 PAEE LR DR Qg LINK, B
18 555560115 2|F3anmev g1 B8E LINKPIN, B
19 555527170 2|7+ 7K 35%6 BOLT, SOCKET (CP) M5X6
20 555560106 2|upFImey Ty InS— ADJUSTING SHAFT COLLAR, UD
21 555518028 2|7+ K 35%5 BOLT, SOCKET (CP) M5X5
22 555560129 1lcoL >y dn<s s CONNECTING LEVER ASSY, CD
22-1 556012901 1|lcor syl = CONNECTING LEVER, CD
22-2 $S6012902 1|coLrsydiviEs PIN, CD
23 555528076 1|7+ £+ 6X18 BOLT, SOCKET, M6X8
24 555560122 1lupFarnty s ADJUSTING SHAFT, UD
25 SSSS60117 S RATE - R B SUPPORT PLATE, STOPPER
26 §558527174 2|7 F K +aEX10 BOLT, SOCKET M4X10
27 555531208 2|8 x¥Hx2-4 WASHER, SPRING 2-4
28 §55517059 HWAF VT rzy SUPPORT SCREW
29 555560125 1|cD/v%B SPRING, B
30 555560130 I AESE SPRING HOOK
31 555528070 11322+ +8 NUT, 3 M8

<-0054 > <For ” -005" >

32 555518349 2|7+ FIL F3X6 BOLT, SOCKET M3X6

e

118-891-204



H . % R5{% / Quick reverse mechanism / Umkehr / Mécanisme de marche arriere rapide
/ Mecanismo de la inversion rapida

J. XEH REBBR (-705) / Alternating presser foot lifter mechanism (-705)
/ Anhevevorrichtung des abhebenden StoffdriickerfuBes (-705)
/ Mécanisme de levage de levage du pied pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)

118-891-205

STHIPEE=aN

15

118-891-207




H. ##:B3{R / Quick reverse mechanism / Umkehr/ Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

REF.NO. CODE  [aTY B A NAME OF PARTS RMVY
1 555560203 AT AL 1R=D9 REVERSE STITCHING LEVER SHAFT
2 $55517095 1| b X 7E8 RETAINING RING, E8
3 025100132 1e>HFHx23av0 WASHER, PLAINS 10
4 147504201 1HeH WASHER
5 $55560204 3|7+ &I+ axe BOLT, SOCKET M4X6
6 S07375001 MNAZT XA LIS —FHT R SPRING
7 S07374109 HEEPEEATAts REVERSE STITCHING LEVER
<-005H > <For ” -005" >

8 507384001 1NHATYRALIN—12 REVERSE STITCHING LEVER PLATE
9 100511003 PZEPZX SCREW, SM4.76
118-891-205
l. TEHEFEERMR (-705)/ Alternating presser foot lifter mechanism (-705)

/ Anhevevorrichtung des abhebenden StoffdrickerfuBes (-705)

/ Mécanisme de levage du pied presseur alternatif (-705)

/ Mecanismo del levantador del prensatelas alternativo (-705)

REF.NO. CODE Q'TY ELAq NAME OF PARTS R

1 555538136 1|7+ 7 +£34ax4 BOLT, SOCKET (CP) M4X4
2 555560124 1|POTxA—% -7 % POTENTIOMETER ASSY
3 555560132 TPOTA—Z—b UV a5 SETTING PLATE, POT-METER
4 555560204 1|7+ # b axe BOLT, SOCKET M4X6
5 $55531207 1eSH¥HxF1m4 WASHER, PLAIN M 4
6 555560123 1ousd-293 CYLINDER ASSY
6-1 $S6012301 "o d-— CYLINDER
6-2 $5S6012302 IVES JOINT
6-3 S56012303 MHyrLre4-— SILENSOR
7 556012304 2|7+ KL b 3X45 BOLT, SOCKET M3X45
8 555560121 1z 7—-F2-71000 AIR TUBE, 1000
9 555560131 1Mebryes+yoil KNUCKLE

118-891-207




K. k3% V) B8f% / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de |’entrainement supérieur / Mecanismo de la alimentracion superior

|

o<
e
(2
&-
_%\ w
il s
\_\
()
B\C

%
£5

=229

118-891-206
17



K. Exx¢) B% / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de I'entrainement supérieur / Mecanismo de la alimentracién superior

REF.NO. CODE QTY B XA NAME OF PARTS RM|
1 555560081 1lx20F BUSHING, F
2 555560082 12428 BUSHING, B
3 555560099 1A+ HTUDH A INNER PRESSER CAM, UD
4 §55527172 2|7+ 7K 26X8 BOLT, SOCKET (CP) M&X8
5 555560101 1244 zTUupoy k INNER PRESSER ROD, UD
6 555560100 HzZ=FNRFYLs NEEDLE BEARING
7 $55560113 EELE-PE E QDT LINK, A
8 §55560102 1jupAY FE RODPIN, UD
9 555560083 1H3avssan= CONNECTING LEVER
10 $55534323 1|7F+%N k5x18 BOLT, SOCKET M5X18
11 555560084 HEEPLE 3407 PIN
12 555560106 2|UDF LY T o hS— ADJUSTING SHAFT COLLAR, UD
13 $55518028 2|7+ EI5%5 BOLT, SOCKET (CPyM5X5
14 555560078 HEEPEZFE: 3757 SPONGE
15 $55560080 HEERPE] SHAFT
16 $55531092 1|7+ # kax12 BOLT, SOCKET M4X12
17 104450109 1|d4t>8 RUBBER CAP, 8
18 555560057 1L yEs CONNECTING PIN
19 555560086 1|23+ 100 OILWICK, 100
20 $55560065 1zv=sLriay CONNECTION
21 $55560059 1EL b AT X STOPPER CLAW
22 555560060 HER SV A PRESSER CONNECTING PLATE
23 555560056 I Ef o A AP, PRESSER BAR CONNECTION
24 555560059 =R SV STOPPER CLAW
25 555560064 1|7+ # I k3X5 BOLT, SOCKET M3X5
26 555560056 1AH#TEY L HY PRESSER BAR CONNECTION
27 555560059 2|EL R AV A STOPPER CLAW
28 $55560064 1|7+ #En k3xs BOLT, SOCKET M3X5
29 555560050 1|FHaF+HTHEy INNER PRESSER BAR
30 $55560057 3|LearuEs CONNECTING PIN
3N 555560058 3lzvras OIL WICK, 25
32 555560063 IS e SHAFT, SLIDE BLOCK
33 555560062 1M7L Exhova< SLIDE BLOCK
34 $5Z2814503 2|70 b E AT RETAINING RING, EXTERNAL 4
35 $55560058 122225 OILWICK, 25
36 555560061 1M7L EA14 STEABRY PLATE
37 555537136 2|ESasx10 SCREW, M5X10
38 $55560094 1|E==nist 775 OILTUBE, 75
39 $12718000 3|173HANTTIE CHEMICAL FELT
40 555560079 1346t RUBBERCAP
41 555560086 1zv>120 OILWICK, 120
42 555560085 1123100 OILWICK, 100
118-891-206

19



L. %) #hR{% / Feed shaft mechanism / Transport Welle / Mécanisme de |"arbre entrainement
/ Mecanismo de la eje alimentacion

118-891-211
19



L. &) #4R§1% / Feed shaft mechanism / Transport Welle / Mécanisme de I’arbre entrainement
/ Mecanismo de la eje alimentacién

REF.NO. CODE |qTy B Ad NAME OF PARTS RM|
1 555560081 1{x®IF BUSHING, F
2 $SS560081 1{ X2 ILF BUSHING, F
3 555560322 NEFIVEEED" FEED SHAFT BUSHING
4 $55560320 1|luD> 4 A 2B UD-SHAFT BUSHING, B
5 555560321 NERAPEEEET: FEED SHAFT BUSHING, B
6 555560324 IEE SR OILSEAL
7 555560324 1Fris—-n OILSEAL
8 555560331 EEPI/E OILSEAL
9 555560313 e FEED SHAFT
10 512718000 1MN52ALTIIE CHEMICAL FELT
1 116920001 I E AL S S VS, | THRUST RING
12 555560316 NEF L FEED ARM
13 555535034 2| T FKIL b 6X20 BOLT, SOCKET M6X20
14 555560310 BV A FEED BRACKET ASSY
15 555531094 2| b ATES RETAINING RING, E5
16 555560308 2IA U rHPpHH R WASHER, PLAIN
17 555518028 1|7+ 24 25%5 BOLT, SOCKET (CP) M5X5
18 $SSS60311 A7 U FE PIN
19 $55531094 1|k A 7E5 RETAINING RING, E5
20 555560308 2|17V KE1PYH R WASHER, PLAIN
21 $55560373 1e=—nsir 7200 TUBE, 200
22 $55560312 112+ >300 OIL WICK, 300
23 SSSSFQ148 117xT +3X18 FELT, 3X18
24 §55515087 1Ez=Jbiks THHTA TUBE SUUPPORT, A
25 555560204 1|7+ HE) Faxe BOLT, SOCKET M4X6
26 $S5560317 UL S B FEED CONNECTING ARM ASSY, UD
26-1 S$56031701 1{+27JupHi= FEED CONNECTING ARM, UD
26-2 556031002 N E AU N O = PIN
27 $55531094 2| b ATTES RETAINING RING, E5
28 555560308 2| ) FE A PH AR WASHER, PLAIN
29 555528068 1|7+ #)L F5X20 BOLT, SOCKET M5X20
30 $55560058 2113225 OIL WICK, 25
31 S$S5560079 1Tt RUBBER CAP
32 $55560318 2|#oJupy 4 FEED LINK, UD
33 555560343 IRTAVWE BAVIVE: By VRVY, ) BACK CYLINDER CONNECTION
34 555560339 1vax20bLyryay R4 3 LOWER FEED CONNECTING ROD ASSY
35 555560337 PEEAF N LOWER FEED CAM
36 558527172 2(7F+ 7 F 36x8 BOLT, SOCKET (CP) M6X8
37 $55560315 HEFAPEE FEED SHAFT ARM
38 555528058 1|7+H kex12 BOLT, SOCKET M6X12
39 $55560338 IPEE S VIV, LN o PIN
40 555531094 4| b X JES RETAINING RING, E5
41 555560308 41+ 7V FHAPHFH X WASHER, PLAIN
42 555560314 1| X 7E12 RETAINING RING, E12
43 555560106 1upFaAmtvsoh5— ADJUSTING SHAFT COLLAR, UD
44 $55518028 1|7+ 7K 25X5 BOLT, SOCKET (CP) M5X5
45 $55560319 1|lups# SHAFT, UD
46 $12718000 1173070k CHEMICAL FELT
47 555560106 2H{upFanevvosns— ADJUSTING SHAFT COLLAR, UD
48 555518028 2(7+ % F 35x%5 BOLT, SOCKET (CP) M5X5
49 104450109 1|datrs RUBBER CAP, 8
50 555560335 B EE A IVy:FA FEED CAM, UD
51 555535999 2|7+ 7K 26X6 BOLT, SOCKET (CP) M6X6
52 555560336 1|#7JupOY ¥ FEED ROD, UD
53 5558560315 1WA2 U257 FEED SHAFT ARM
54 $55528058 1|7+ % rexi2 BOLT, SOCKET M6X12
55 $55560338 200800V E PIN
56 $55531094 2| b ATES RETAINING RING, E5
57 555560308 2|17V EFAPHFHR WASHER, PLAIN

118-891-211

o Tal



M. & — S B8{% / Gauge parts / Lehren / Piéces du jauge / Piezas de calibradores

- * 73 B
\ / — / OPTION PARTS
0 e

*7 a3 E&
2 / OPTION PARTS
=3
= kel 11
=X
4
|
o~
3-1 F7aEH&R

/ OPTION PARTS

B—1 N
E UK
%9-1 \\"&@ 9_2

N.

118-891-231
74 713y 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversion rapida (-705)

6-3

21

118-891-23



M. 7 — T Bf% / Gauge parts/ Lehren / Pieces du jauge / Piezas de calibradores

REF.NO. CODE Q'TY EXAq NAME OF PARTS RMVY
1-1. 555560049 1|Faa44x INNER PRESSER FOOT
2 555560048 1|7+ £ kaxs BOLT, SOCKET, M4X5
3-1 555560051 v rayTo3 OUTER PRESSER FOOT ASSY
4 555527174 1|7+ K kax10 BOLT, SOCKET M4X10
5 555560234 AVEES NEEDLE PLATE
6 555560235 2|43 3 4x8 SCREW, FLAT M4X8
7 555560236 12714 45R SLIDE PLATE, R
8 555560237 1HNho15L SLIDE PLATE, L
9-1 555560309 VPN FEED DOG
10 062401012 2|F~aMEX10 SCREW, PAN M4X10

_ AT arEm&” " OPTION PARTS “

1-2 555560400 1|Fhd4HTA INNER PRESSER FOOT, A
3-2 555560410 Ny radHIT73IA OUTER PRESSER FOOT ASSY, A
1-3 555560401 MFh+418 INNER PRESSER FOOT, B
3-3 555560411 M hrdF4#To738 OUTER PRESSER FOOT ASSY, B
9-2 555560420 U ESZUZAY FEED DOG, A
118-891-231

N.7 1 w7 /Ny 7B4% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

REF.NO. CODE QY B NAME OF PARTS RM
1 555560207 1Hourd—Lohryys CYLINDER CONNECTION ASSY
2 100511003 1| Ax2476 SCREW, SM4.76
3 149094001 oL/ RLR=3y SOLENOID LEVERSTUD
4 501304001 13 4 26.35X18 SCREW, SM6.35X18
5 149095001 1|#4H % WASHER, PLAIN 6
6 §55560205 1o sg—43 CYLINDER ASSY
6-1 556020501 P PE S CYLINDER
6-2 $56019202 IVE TS JOINT
6-3 556012303 114 — SILENSOR
7 $55560202 1MNzF—F2—-7F700 AIRTUBE, 700
8 555560206 1MNPULd—RrUYHr 14 CYLINDER SETTING PLATE
9 555535034 2|7+ #F I F6X20 BOLT, SOCKET M6X20
10 555528578 2|52 Hx2-6 WASHER, SPRING 2-6
1 555560209 1M7av<+vya KNUCKLE
12 $55530804 1M3v2+Y ke NUT, 3 M6
13 555518065 3|7 FHEI r5X14 BOLT, SOCKET M5X14
14 §55590625 3Nz HHR25 WASHER, SPRING 2-5
15 555530715 1|lvE¥7EL COUPLING PIN
16 §55554839 2\ b £ TE4 RETAINING RING, E4

118-891-237




P AHvEhg 1 3> %/ Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie |"arbre du crochrt rotatif
/ Mecanismo de sincronizacion del ejedel garfio giratorio

47 41 45

118-891-C

fale)



P. h<# %2 1 I 2 7RAfR/Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie de I'arbre du crochet rotatif
/ Mecanismo de sincronizacién del eje del garfio giratorio

REF.NO. CODE Q'TY Bt NAME OF PARTS RV
1 555560242 1A FH 1R HORIZONTAL HOOK BASE, R
2 5$55560295 1|2 FxZ2T9 480U BUSHING, U
3 $55560357 15147 PIPE
4 $07333001 I Fii1 TS OIL FEEDING PIPE, S
5 555560267 1xPYLs BEARING
6 555560243 IEESIP Y OIL SEAL
7 555560259 1| rA7C26 RETAINING RING, C26
8 555560262 2|7 )y BEARING
9 555560263 1|R7UL5 BEARING
10 555560277 1MA—-FF+—Fsg1E> |PIN
11 555560272 1Bz =Juitsr 735 TUBE, 35
12 : 555560285 1z 260 OIL WICK, 60
13 §55560253 1hr<vy HORIZONTAL HOOK SHAFT
14 §55560290 1|oP¥ v 4 —5 GEAR, S OP-SHAFT
15 555518028 2|7+ 7&K 3I5X5 BOLT, SOCKET (CP) M5X5
16 555560256 MNhxsoF—s GEAR, S
17 $55518028 2|7+ 4K 35X5 BOLT, SOCKET (CP) M5X5
18 555560262 1x7Y ey BEARING
19 555560258 Nh=ToT7T594 OIL PAN, H-HOOK SHAFT
20 $55537509 2|E > a5x6 SCREW, M5X6
21 555560269 IVENZE & B B LOWER SHAFT GEAR ASSY
22 §55560270 1oao999 % — WASHER
23 555560267 Gy P BEARING
24 555560264 1|22 7BREILF — LOWER SHAFT HOLDER, BR
25 555560266 1oy ORING
26 555560243 1102 —0 OIL SEAL
27 555537229 3|7+ EIax5 BOLT, SOCKET (CN) M4X5
28 $55537210 3|45 %¥4x6 SCREW, FLAT M4X6
29 §55560271 LR S R COLLAR, H-HOOK
30 §55535034 1|7+ FI kex20 BOLT, SOCKET M6X20
31 $55560281 Nt =FF—3% OPENER SHAFT
32 $55560282 1|22 >80 OIL WICK, 80
33 142274009 1datra2 RUBBER CAP, 4.2
34 555560288 1lopFIamEy P+ L -0 ADJUSTING GUIDE RAIL, OP
35 555560278 tHA=F+—F39LVE ADJUSTING PIN, OPENER
36 555560291 1|oP¥vy— K413 GEAR BASE ASSY, OP
37 555518420 1o =410 ORING, 10
38 555527170 2|7+ 7K I5%6 BOLT, SOCKET (CP) M5X6
39 555560280 2|7F 7K 33X6 BOLT, SOCKET M3X6
40 §55560260 1&292v7 LUBRICATION SHAFT
41 555560246 1A EErH 15229 OIL TANK, H-HOOL BASE
42 S$SS560357 . 1|ixq7 PIPE
43 555518349 1|7+ #)L +3X6 BOLT, SOCKET M3X6
44 555560261 MNExamazvsxan LUBRICATION SHAFT BUSHING
45 555560247 EESIE OIL SEAL
46 555560244 IR VI E 35 SHEET PACKING
47 §55527174 9|7+ KL bax10 BOLT, SOCKET M4X10
48 5§55560279 L E Rl SRR & ¢ OPENERSETTING BRACKET
49 $55560286 1A =-Fr-—nF OPENER ARM
50 $55560287 -7+ -FE> PIN
51 555560276 1|BCH—7+— OPENER, BC
52 555554839 - 1|k x7Ea RETAINING RING, E4
53 555537269 2|E>103xe SCREW, M3X6
54 $56024101 T(Avwa~x=%—(03).... t=0.3|SPACER,0.3 ... ............ ... ... t=0.3
54 556024102 1| hv2~x—4%—(04) .... t=0.4|SPACER, 0.4 ... ... ... .. ... ... t=0.4
54 556024103 AT AR=%—(05).... t=0.5|SPACER, 0.5 ... ... ... .. . . . . ... t=0.5
55 $55560239 1lh= HORIZONTAL HOOK
56 555560240 HEH =P BOBBIN
57 555538124 2|7+ &I F6X25 BOLT, SOCKET, M6X25
58 555560252 1A RFdIALTLHS— ECCENTRIC COLLAR
59 555560245 HEESE RS F WASHER
60 555560273 1225 OILWICK, 25

118-891-302

A




Q. % 74 - FEhRE{% / Vertical shaft and lower shaft mechanism

/ ArmwellenUndGreifermechanismus
/ Mécanisme de |'axe de bras et de 1"axe du crochet rotarif

/ Mecanismo del eje del cangrejo y eje de la transmision superior

e

118-891-

25



Q. 2 7 8- TH#RAR / Vertical shaft and lower shaft mechanism
/ ArmwellenUndGreifermechanismus
/Mécanisme de I'axe de bras et de I'axe du crochet rotarif
/Mecanismo del eje del cangrejo y eje de la transmisién superior

REF.NO. CODE QTY B xS NAME OF PARTS RM
1 $55560328 PRS- LOWER SHAFT BUSING, F
2 S07333001 AL TFItqe TS OIL FEEDING PIPE, S
3 555560326 IEE ) OILSEAL
4 555560368 IPEP eI LOWER SHAFT BUSHING, B
5 $55560327 N1 —i OIL SEAL
6 555560268 VB LOWER SHAFT
7 555560329 HWoasouFEFy s LOWER SHAFT COUPLING ASSY
7-1 $56032903 1|1 2U-7 SLEEVE
8 555560332 2|7F L H X105k A | BOLT, SOCKET M6X10 S
9 $55537027 2|7+ 7K IeX8F Y A BOLT, SOCKET M6X8S
10 555560325 1125278 LOWER SHAFT, B
1" 144875001 75— PLUNGER
12 538268001 NWFZ7o 9y —-n"% PLUNGER SPRING
13 538442001 IVEES SCREW, SM6.35X5
14 555560369 1NogNbF-Ys3 BELT PULLEY ASSY, LOWER
15 555510615 1M1ay s Li—nKx LOCK LEVER SPRING
16 $55510616 11aysLiK- LOCK LEVER
17 555510617 1[5FTv k RACHET
18 555510618 Teesryyrsy CONNECTING LINK
19 555510620 1|7uE> PIN, COTTER
20 555510613 1avsLn-v4 LOCK LEVER SHAFT
21 555510614 1MavysLnn—nzssy SHAFT, SPRING
23 $55527170 2|7+ 7% 35X6 BOLT, SOCKET (CP) M5X6
24 555510619 15FTY rii2 SPRING
25 $SSS60370 PN 35 BELT SHAFT, LOWER
26 555537026 17+ r#H Usxs BOLT, SOCKET (CN) M5X8
27 $55537185 1|7+ 7K 36X6 BOLT, SOCKET (CP) M6X6

118-891-303



R . #5878 B4R / Lubrication / Schmierung / Lubrification / Lubricacion

118-891-C

™y



R. #5 hiR&RAR / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY Erxof NAME OF PARTS RV
1 555560160 2|23 450 OIL WICK, 450
6 555560068 MNFa-FHqF TUBE GUIDE
7 555560064 1|7 +HNb3Xs BOLT, SOCKET M3X5
8 555560066 1#no LEATHER
9 $55560064 1|7+ #FE N F3x5 BOLT, SOCKET M3X5
10 555530025 1es¥Hx4 135 WASHER, PLAIN L 3.5
1" 555560089 1| ¥a2mzt07 OIL PIPE
12 142274009 2|dLta2 RUBBER CAP, 4.2
13 555560088 1MNzooxHz OIL WICK SUPPORT
14 $55528563 1|7+ 3+ b5X8 BOLT, SOCKET M5X8
17 555560030 2|27V G, PIN, SPRING 4
18 555560031 HIAVE S-S §: 737 SPONGE
19 555560029 1|45 % 2axs SCREW, FLAT M4X8
20 555560033 LAY ESrE - vk N FELT
21 $55560006 1|P—4a2ziubB FELT,B
22 $SSS60005 NFP—L7TRA FELT, A
23 555560040 2|2 >250 OIL WICK, 250
24 555560093 1E=—nst1F250 OILTUBE, 250
25 555560090 1|z 520 OILWICK, 520
26 $55560035 1|E==Jitr F520 OILTUBE, 520
27 555560036 1|z >620 OIL WICK, 620
28 555560092 1|E=—nrt1 7560 OIL TUBE, 560
29 555560087 WPFTSFroiers PIPE
30 514189100 1g-32+0 TERMINAL
31 $55560366 1|E==Jitq F190 OIL TUBE, 230
32 142274009 1|data2 RUBBER CAP, 4.2
33 555560118 1E==it1 7140 OILTUBE, 140
34 555560119 12220 OILWICK, 220
35 SSSSE0148 1|7 T kr3x25 FELT, 3X25
36 SSSA30022 1r-7Fiss527 CABLE CLAMP
37 555530078 Tes¥HxF1ya WASHER, PLAIN M 4
38 $5S560105 TupFavevdr7T01 FELT, UD ADJUST. BARCKET
39 555560104 1ZTutravz FELT SUPPORT
40 555537136 2|EZ3a5x10 SCREW, M5X10
41 555590625 1|12 ¥ Hx25 WASHER, SPRING 2-5
42 $55516287 1eSHHaFaYs WASHER, PLAINM 5
43 $55560091 1E=—Jse1 7380 OILTUBE, 380
44 555560367 2)yHigvaq b Y-JOINT
45 555560377 1|€E==Jit1 Fa0 OIL TUBE, 40
46 555560249 1€==nsi1 7370 OIL TUBE, 370
47 555560248 1|E== st 7170 OILTUBE, 170
48 $55560372 NeeToaRo o SPONGE, LOWER SHAFT
49 555554223 1|AKRLSAHT SPONGE SUPPORT
50 555553052 1|2 4% 9357%45 SCREW, SM3.57X4.5
51 538735001 EEPITE: OIL FEEDING PIPE
52 555560356 1710 —4114 PLATE, FILTER BRACKET
53 $55560357 1107 PIPE
54 538247000 1\r7a>y SUB-TANK
55 555560362 2|34t RUBBER CAP
56 $44995000 1Mlzzntr FELT
57 555560361 I PASIT Y & FIOTE 3 PACKING
58 $55558040 2|2 A %3578 SCREW, SM3.57X8
59 555556603 2|3 A2 TV357X19 SCREW, SM3.57X19
60 555560365 1|E=—=Jiv1 Fa50 OILTUBE, 450
61 507876101 NFz=-FRbyre= TUBE CLIP
62 555530625 Novoassyser CUSHION CLAMP
63 $55558040 1{2 2 %3578 SCREW, SM3.57X8
64 555530025 1|es¥Hz4 135 WASHER, PLAIN L 3.5
65 555560374 AL SVAVE AR FASTENING BAND
66 $55560357 1517 PIPE
118-891-350

28




S.

$7BJ 1% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

T . REE X B8R / Tension release mechanism / Spannugsverminderungsvorrichtung

118-891-402

/ Mécanisme de la lache de tension / Mecanismo relajador de tension

1
9 g;m

29

118-891-404




S. REE{R /Bobbin winder mechanism/Spuler / Mécanisme du bobineur

/Mecanismo del devanador de la canilla

REF.NO. CODE B X o NAME OF PARTS R

1 $25420051 FEL 4 IR BOBBIN PRESSER, R

2 $25413101 FELAHTIU 43 BOBBIN PRESSER SHAFT ASSY
3 062400816 F A T4x8 SCREW, PAN M4X8

4 026040236 ESHHXIN%4 WASHER, PLAIN 4

5 $25790001 R DT LY PN B-WINDER SHAFT BRACKET ASSY
6 $55560222 TrRY%FTy BOBBIN WINDER SHAFT

7 048060342 kX 7E6 RETAINING RING, E6

8 $23651001 FFES6X6% Y 2 SET SCREW, SOCKET (FT) M6X6
9 $25417001 S L P2 SPRING

10 $25418101 TRYFERINR SPRING

1 $25409001 R LT BOBBIN WINDER SHAFT

12 $25410050 TrTEoL7 BOBBIN WINDER WHEEL

13 $25789000 S4729 RUBBER RING, 29

14 012400636 7+ E5ax6 SET SCREW, SOCKET (FT) M4X6
15 $10174000 e EDED S DUST GUARD PLATE

16 555560216 FFH I b 5X35 BOLT, SOCKET M5X35

17 025080132 ESHHxL 38 WASHER, PLAIN S 8

18 $55554135 1229 b5 NUT, 1 M5

19 525478001 s KNIFE

20 062680616 +~14.37-40X6 SCREW, PAN SM4.37-40X8

21 $55535994 AT PIN, SPRING

22 $38736001 1ThIEALFINLH2 BOBBIN WINDER TENSION ASSY
23 $55528147 7+ K 14x6 BOLT, SOCKET (CN) M4X6
118-891-402
T. R#% X B{R / Tension release mechanism / Spannungsverminderungsvorrichtung

/Mécanisme de la lache de tension /Mecanismo relajador de tension
REF.NO. CODE Exxo NAME OF PARTS R

1 555560150 Tr9ASHLTY 3 THREAD FLOAT LEVER ASSY

1-1 $S6015001 ThInS v THREAD FLOAT LEVER

1-2 $55560195 == KO- 36x25 NEEDLE ROLLER, 6X25

3 $55531021 FFF I 6X16 BOLT, SOCKET M6X16

4 $S$560149 LiIS— N s LEVER SETTING PLATE

5 $55538042 +3 % Vax12 SCREW, FLAT M4X12

6 $55560147 ThahsLI- THREAD FLOAT LEVER

7 $SS560144 AP DLE THREAD FLOAT PLATE

8 120263002 423837 SHOULDER SCREW, SM4.37

<-705A > <For " -705" >

9 $SSS60145 LT SOLENOID

10 $S5554835 b XT7E3 RETAINING RING, E3

11 $SS560146 YL/AR MY L4 SOLENOID SETTING PLATE

12 $55537254 Y X xVaxs SCREW, M4X8

13 $55531207 ES¥H2Farmg WASHER, PLAIN M 4

14 $55560151 E=—LF2-5120 TUBE, 120

15 $55530020 PUFVHRI) ~F ADHESION SLEEVE

16 $55530021 tYILFa-v INSURATION TUBE

118-891-404

>




U. %40V Bk (-705) / Thread trimmer mechanism (-705

/ Mécanisme de coupe-fil (-705) / Mecanismo de |

a cortadura de hiros (-705)

) / Fadenabschneideidevorrichtung (-705)

=
m—g

-

31

118-891-403



U . #t]U B3R (-705) / Thread trimmer mechanism (-705) / Fadenabschneidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

REF.NO. CODE |[qQTy ELxq NAME OF PARTS RM|
1 $55560303 1asrxzxsr4q FIXED KNIFE SUPPORT BRACKET
2 $55560302 1Mazrxz FIXED KNIFE
3 §55558031 2|2 42 U357X8 SCREW, SM3.57X8
4 $55560304 11 bk SPRING, THREAD HOLDING
5 555558031 2|2 2 2U357x8 SCREW, SM3.57X8
6 555527178 2|7+ KL h5X25 BOLT, SOCKET M5X25
7 §55516287 2|ES¥HxFams WASHER, PLAIN M 5
8 $55560294 1147 B 2y DRIVING KNIFE SHAFT
9 $55560292 1|17 Fm 2% DRIVING KNIFE
10 $55518349 2|7+ %KL r3x6 BOLT, SOCKET M3X6
11 $55531111 2|leS¥HxFm3 WASHER, PLAIN M 3
12 $21775001 2tV rnS5—%z SET SCREW COLLAR ASSY
13 $55560299 Mo R A2SFay 3 DRIVING KNIFE ARM ASSY, A
14 $55527174 17+ %+ ax10 BOLT, SOCKET M4X10
15 555560300 17 K22 F8Y 2 DRIVING KNIFE ARM ASSY, B
16 $55531092 1|7+ %0 b ax12 BOLT, SOCKET M4X12
17 555560293 17 EmARLLSY DRIVING KNIFE CONNECTION
18 555554835 2| b X 7E3 RETAINING RING, E3
19 SSSS60305-+ 1|1 rxyvL /1R THREAD TRIMMER SOLENOID
20 555560306 1L/t Fb Uy s 14 SOLENOID SETTING PLATE
21 555531092 2|7 FHI baxa2 BOLT, SOCKET M4X12
22 555531208 2| zYHx2a WASHER, SPRING 2-4
23 555560151 1E==nF2-7F120 TUBE, 120
24 555528031 1|7+ % r6x14 BOLT, SOCKET M6X14
25 555528578 1|8%4#H %2-6 WASHER, SPRING 2-6
28 555560298 MHormxz28L% DRIVING KNIFE ARM
29 $55534008 17+HuLbaxia BOLT, SOCKET M4X14
30 557814502 1a-35- ROLLER
31 557814503 1oue> b bx74 RETAINING RING, EXTERNAL 4
32 555560307 RS EVE VA THREAD TRIMMER CAM
33 555531092 3(7F A baxa2 BOLT, SOCKET M4X12
34 $55535952 1NF-—na>ro44q TERMINAL BLOCK, ARM
35 555535971 1|2 % % v25x12 SCREW, M2.5X12
36 $55530022 12527 CLAMP
37 555558040 1|34 %2357X8 SCREW, SM3.57X8
38 §55530025 TesHFHxH 135 WASHER, PLAINL 3.5

18-891-403



V . REA-FER / Thread tension / Faderspannung / Tension du fill / Tension del hilo

tele]

118-891-418




V. %iA-FRE1% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE Q'TY ExXo NAME OF PARTS RM|
1 555560134 1NE11FFIAYLHEY TENSION ADJUSTING STUD, 15T
2 §55520224 2|1 bFIHLHS TENSION DISC
3 §52022601 RS =P IAE TENSION SPRING
4 555520225 1|Favo+v b NUT
5 $55560133 NEAA4FFIA1 Ay THREAD HOOK, 15T
6 555560136 BEERPE T TENSION PLATE ASSY
7 $55560391 2|41 bFI T TEY TENSION ADJUSTING STUD
8 556013502 = RS BN AV THREAD GUIDE
9 145446001 4i14 bFIAYLHS TENSION DISC
10 159805001 211 bFIASOHSFHT TENSION DISC PRESSER
11 507490001 2| bFaAYLNHR TENSION SPRING
12 149566109 2|1 bFIHLFY b TENSION NUT
13 555560138 11 bhsr THREAD HOOK
14 $55537288 2| M3 Z204x5 SCREW, TRUSS M4X5
15 $55510694 TN rbUNRZTPLF103 TENSION SPRING GUIDE ASSY
16 118319001 1| 23%2238 SCREW, SM2.38
17 555510792 1A bFIy ks TENSION ADJUSTING STUD, S
18 555510689 IIEE N NUPAE TENSION SPRING
19 S55510697 TN bFIAs o+~ NUT
20 555560141 IIER =Y TENSION RELEASE PLATE
21 112712001 2|¥ - 2T357 SHOULDER SCREW, SM3.57
22 555560148 2|1 FINAELEL SHOULDER PIN, TENSION RELEASE
23 555560143 Mo bzt EL PUSHER PIN, TENSION RELEASE
24 552022602 vz SPRING
25 $55560142 1720+ M4 NUT, CAP M4
26 555554137 1TMvary ks NUT, 1 M4
27 555510690 AR bUIRRR Ry STOPPER
28 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
29 $55560137 HEEEE VL F R COLLAR, TENSION STUD
30 555537229 1|7+ #3axs BOLT, SOCKET (CN) M4X5
31 555534629 2| h 3 234x8 SCREW, TRUSS M4X8
32 555531568 114 bhsU THREAD GUIDE, U
33 555534629 1|~ 3 X 34x8 SCREW, TRUSS M4X8
34 555560139 11 k54D THREAD GUIDE, D
35 555560140 2|5 % 5X8 SCREW, FLAT M5X8
36 5555528206 2|77 KX STOPPER, TENSIO NUT

118-891-418




W. EH¥ X1 FEFR (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interrupteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

=

1.2—=Z .
% [
%%
e 1-3 2
=0
22 18
1-9
/gé@@—LT
_/\3.1
118-891-507

X.FEX A v FBHF (-705) / Manual switch mechanism (-705)
/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacion manual (-705)

1-15

118-891-509



W. EH X 1 v FE& (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interru

pteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

REF.NO. CODE Q'TY Er Ao NAME OF PARTS R

1 555C60390 1|e¥21yF43 KNEE SWITCH ASSY

129 142026003 1HeFRIVF27SY KNEE SWITCH SHAFT

152 142027001 e X1V Fa579054 KNEE SWITCH SHAFT BRACKET

1-3 100463001 1A% 794 BOLT, SM7.94

1-4 114967001 1E¥FPFR Fyss KNEE LIFTER PLATE STOPPER

1-5 110087001 1|# L k595 BOLT, SM5.95

1-6 507027001 HEFRIYF UYL 5 K-LIFTER SWITCH SETTING PLATE

1-7 062401006 | 4|+~a4x10 SCREW, PAN M4X10

1-8 025040233 | 4|eS¥HxFava WAGSHER, PLAIN M 4

1-9 028040243 | 4|24 H%2-4 WASHER, SPRING 2-4

1-10 021400164 | 4|F+v r1> 14 [NUT, 1 M4

1-11 $55560390 124y Fa-—Fss SWITCH & CORD ASSY

1-11-1- $56039001 IR AV ECELE FOOT SWITCH ASSY

1112 220077001 175 9h1—#14 PLUG COVER, #14

1-11-3 143522000 1l#10>0224- NYLON CONNECTOR

112 149799000 121597 BEAD BAND, S

2 034422503 | 4|+435E2 %Y81X25 WOOD SCREW, FLAT M4.1X25
118-891-507

X.FER A v FBIMER (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)
REF.NO. CODE |qQ71v Erxq NAME OF PARTS RM

1 $55C60177 121y F73 SWITCH ASSY

1-1 $55560177 121y Fni- SWITCH COVER

1=2 555560175 zrue SWITCH, UB-15KKS1N

13 555560176 2{zrv7 SWITCH, UB-15KKS1M

1-4 $55560184 5(Lex LENS

1-5 $56017001 HEPE Z PR e PUSH BUTTON MARK, QR
-6 556017002 1|42 %arv—4cD PUSH BUTTON MARK, CD

=7 $$6017003 1|+ >v—o8BC PUSH BUTTON MARK, BC

1-8 556017004 UERPE T PRI PUSH BUTTON MARK, HS

1-9 $$6017005 1|+ ka2 v—4pC PUSH BUTTON, PC

1-10 555560183 AEL P PUSH BUTTON

1-11 555560181 1|/7 =2 21050 HARNESS, 1050

1-12 UB5054000 | 1|2%% %#xHp-8 CONNECTOR:XHP-8

1-13 U04230001 8|3 % %7 FSXHO01TPOG CONTACT:SXHO01TPO6

1-14 $55C60185 1A= XA 3 HARNESS ASSY, A

1-15 $55C60375 1|/n—%2B% 3 HARNESS ASSY, B

1-16 $55C60199 1|h=%2c73 HARNESS ASSY, A

1=17 $55C60480 1|/ —22D% 3 HARNESS ASSY, D

1-18 503815001 1|ax28%%Y7s CONNECTOR CAP, 6

1-19 153969000 1|#s0>a%2412p NYLON CONNECTOR, 12P

1-20 $55560374 1ryvonee FASTENING BAND

1-21 $55560178 IESCEZ AR SWITCH COVER PLATE

122 555537288 2|r35228x5 SCREW, TRUSS M4X5

2 $55560204 2|7 %0 raxe BOLT, SOCKET M4X6

3 555530078 2les9H252ma WASHER, PLAIN M 4
118-891-509

A6



Y . Z2[ERfR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression dair (-705) / Mecanismo de la presién de aire (-705)

118-891-514
AA BRI 7 7 F31I— 2% (-705) / Presser foot actuator mechanism (-705)

/ StoffdriickeruBstellvorrichtung (-705) / Mécanisme d’activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

118-891-517




Y . ZZIER3MR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression d'air (-705) / Mecanismo de la presion de aire (-705)

REF.NO. CODE Q'TY EaAdg NAME OF PARTS
1 555560392 1NFovnnrar+s = SOLENOID VALVE SET, 4
1-1 S55C60387 1|Frvmiray s SOLENOID VALVE ASSY, 4
1-1-1 ~ 555560387 1zT7~v=FkILFas 3 AIR MANIFOLD ASSY, 4
1-1-141 556038701 NV ) SOLENOID VALVE
1-1-1-2 556038702 8| 4% T2x20 SCREW, M2X20
1-1-1-3¢ 556038703 4 1H R4 b GASKET
1-1-1-4 556038704 1MzPe=F-0FKa AIR MANIFOLD, 4
1-1-1-5 §53072003 6|75%7 PLUG
1-1-1-6 556038705 3|vEFa JOINT, A
1-1-1-7 556038706 2|V¥78 JOINT, B
1-1-2 -~ 555560396 112%x75847 3 CONNECTOR ASSY, 4
1-2 556038712 2lz7~v75- AIR MAFLER
1-3 509228000 IR = NIPPLE
1-4 509318101 N7 9L—% INTEGRATER
1-5 S56038713 1=V 7B NIPPLE, B
1-6 556038714 1RGP IZAYI ) BALL VALVE
1-7 556038715 1|=v7ic NIPPLE, C
1-8 556038716 HRwFruvsrgs VALVE SETTING PLATE
1-9 556038717 4|3 4 % 4X38 SCREW, M4X38
1-10 555531208 4|3z H 324 WASHER, SPRING 2-4
1-11 §55531207 4z FHzxFava WASHER, PLAIN M 4
2 551073424 2|7 % 45X20 WOOD SCREW, M4.5X20
118-891-514

AA HBIT7IVF1I— 2% (—7'05) / Presser foot actuator mechanism (-705)
/ StoffdruckerfuBstellvorrichtung (-705) / Mécanisme d'activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

REF.NO. CODE Q'TY ErxAq NAME OF PARTS
1 555560172 12U o4=-55 CYLINDER ASSY
1-1 $56017201 Hovuoa- CYLINDER
1-2 556017202 rAVE S JOINT
2 556017203 2|7 F Ik 5X45 BOLT,SOCKET M5X45
3 555560174 HWourd—F23T SCREW
4 555528070 11322+ +8 NUT, 3 M8
= 555560169 2| T7—-F21~7870 AIRTUBE, 870

118-891-517



Z . [FEFER / Accessories / Zubehér / Accessoires / Accesorios

“ &

39

118-891-910




Z . {TIESRER / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE Q'TY Eoxq NAME OF PARTS RM
1 555551872 1asnasL2515 HEXGONAL WRENCH, 1.5
2 555570176 1asasLe52 HEXGONAL WRENCH, 2
3 555511969 1favavLr725 HEXGONAL WRENCH, 2.5
4 555511487 1asasL 53 HEXGONAL WRENCH, 3
5 555515571 1aos7L 54 HEXGONAL WRENCH, 4
6 555551870 1avyhsLeFs HEXGONAL WRENCH, 5
7 555558118 LA gATY SCREW DRIVER, L
8 555558120 TKFZA1=M SCREW DRIVER, M
9 555558121 1| F313=5 SCREW, DRIVER, S
10 555558180 IR PSS SCREW DRIVER, +
" 555511885 2|5 HINGE
12 143910009 2|bF e T dn RUBBER CUSHION
13 555537373 2|a-#-748B CORNER SUPPORT, B
14 148890109 2{by 7y %04 HEAD CUSHION
15 555556055 6|7 % NAIL
16 555510748 TfAHxLF DOUBLE WRENCH
17 154702101 HERPIZ P OIL TANK
18 555558125 1| 7754 OILER
19 122991001 1|7VoErRUT90 ACCESSORY BAG
20 555535254 N b25Fd193 COTTON STAND ASSY
<-0054 > <For " -005" >
21 $34868101 NeHF7PFs 3 KNEE LIFTER ASSY
22 555C60386 I E R P ITAE, 2 OIL PAN ASSY
22-1 555560386 U ERE ZAPS OILPAN
22-2 537060001 1WWFP=27—-% LABEL, GROUNDING
23 555515082 WEKYFAS5—51 POLY OILER
24 555515081 6|E7 %Y WOOD SCREW
25 145646422 12 v >nippx17 NEEDLE ASSY, DPX17 (#22)
26 555560240 3|RE- BOBBIN
<-7058 > <For " -705" >
27 555560302 UEER ST FIXED KNIFE
28 555530625 HF¥ea kgl CUSHION CLAMP
29 555560374 PAL A AVE BRSO FASTENING BAND
30 100477000 1|23 HEAD REST
<-7058 > <For” -705 ">
31 555560012 N =R PACS CORD COVER

OHREDBEMRITET A SN ET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.

118-891-910




Wa. E&E S / Waming labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

EE5 )L/ Wamning labels % / Name of Parts Size(mm) Code
A xR
B{EFTHFETE,
gaairict BIELES NI - 1 52X84 ~ | S38350-001
WL KEPHOTR,
BRYERETIO L,

4 CAUTION
Moving parts

may cause njury.
Turn off main switch before
threading, changing bobbin

Label, operation Eng. 52X84 S38349-001

Cme SHIN=Z 10X30 | $37058-001
Label, arrow

T @12 S37060-001
Label, grounding

118-891-050




5[ /INDEX /VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
SSSA30022 |[R -36 28 555511031 |B -3 6 555528043 |B -17 6
SSSB34025 |E -37 10 555511412 |E -30-3 10 B -25 6
$55C60040 |C -3 8 555511426 JE -11 10 E -15 10
SSSC60177 | X -1 36 555511430 |E -39 10 555528058 |[F -20 12
SSSC60185 | X -1-14 36 555511487 |Z -4 40 4 L -38 20
SSSC60199 | X -1-16 36 555511885 |Z - 11 40 L -54 20
555C60217 |D -24 8 $55511969 |z -3 40 555528068 L -29 20
SSSC60358 |A -42 2 555515081 |Z -24 40 $55528070 |G - 31 14
SS5C60375 | X -1-15 36 555515082 |z -23 40 AA -4 38
SS5C60379 |E -40 10 555515087 |L -24 20 555528076 |D -20 8
555C60386 |z -22 40 555515571 |z -5 40 D -23 8
555C60387 |Y - 1-1 38 555516287 |A -56 4 G -23 14
$SSC60390 |W -1 36 R -42 28 555528138 |A -53 4
555C60480 | X -1-17 36 u -7 32 555528147 |S -23 30
SSSSE0148 |R -35 28 555517047 |D -26 8 $55528208 |E - 41 10
SSSSF0148 |D -29 8 555517059 |G -28 14 555528563 |G -15 14

L -23 20 555517095 |D -27 8 R -14 28
$55851392 |G -7 14 H -2 16 §55528578 |E -30-4 10
555551870 |Z -6 40 555518028 |F -42 12 F -19 12
555551872 |Z -1 40 G -21 14 N -10 22
555551917 |G -6 14 K -13 18 U -25 32
555552820 |V -36 34 L -17 20 $55530020 |T -15 30
555553052 |R -50 28 L -44 20 $55530021 |T -16 30
555554135 |S -18 30 L -48 20 555530022 |U -36 32
555554137 |V -26 34 P -15 24 555530025 |A -25 2
555554223 |R -49 28 P -17 24 R -10 28
555554835 |[T -10 30 555518065 |F -22 12 R -64 28
u -18 32 N -13 22 U -38 32
555554839 |N -16 22 $55518349 |G -32 14 555530046 |A -35 2
P -52 24 P -43 24 555530066 |A -9 2
555556055 |Z -15 40 u -10 32 : ‘IB -6 6
555556603 |R -59 28 555518420 |F -5 12 G -13 14
$55558031 |U -3 32 F -12 12 $55530075 A -44 2
u -5 32 P -37 24 555530078 |R -37 28
555558040 A -24 2 $55518607 |B -4 6 X -3 36
A -4 2 555519060 |E -22 10 555530203 |E -30-2 10
R -58 28 555520161 |A -21 2 555530625 |R -62 28
R -63 28 555520218 |A -20 2 Z -28 40
U -37 32 555520224 |v -2 34 $55530715 [N -15 22
555558047 |E -36 10 555520225 |V -4 34 $55530750 |D -31 8
555558118 |2 -7 40 $55527170 |G -1 14 $SSS30804 |E -44 10
555558120 |Z -8 40 G -19 14 F -21 12
$555S8121 |2 -9 40 P -38 24 N -12 22
$55558125 |z -18 40 Q -23 26 555531021 |F -18 12
555558180 |Z -10 40 555527172 |A -10 2 T -3 30
555510566 |B -27 6 B -5 6 555531092 |K -16 18
555510599 |A -54 4 B -11 6 u -16 32
555510613 |Q -20 26 B -20 6 u -21 32
555510614 |Q - 21 26 F -37 12 u -33 32
555510615 |Q -15 26 K -4 18 555531094 |E -23 10
555510616 |Q -16 26 L -36 20 L -15 20
555510617 |Q -17 26 $58527174 |A - 11 2 L -19 20
555510618 |Q -18 26 G -26 14 L -27 20
555510619 |Q -24 26 M -4 22 L -40 20
555510620 |Q -19 26 P -47 24 L -56 20
555510689 |V -18 34 u -14 32 555531111 JU - 11 32
555510690 |v -27 34 555527177 |A -18 2 555531207 |A -7 2
555510694 |V -15 34 D -16 8 A -12 2
555510697 |V -19 34 F -26 12 A -36 2
555510748 |Z -16 40 555527178 |U -6 32 J -5 16
$85510792 |V -17 34 $55528027 |B -9 6 T -13 30
$55510812 |F -3 12 555528031 |E -28 10 Y -1-11 38
F -10 12 U -24 32 555531208 |G -27 14

42

o ———



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
555531208 U -22 32 $55560013 B -19 6 555560077 |E -9 10
Y -1-10 38 $55560014 |B -21 6 SSSS60078 |K - 14 18
555531568 |V -32 34 555560015 |B -2 6 555560079 | D -32 8
555534008 |U -29 32 $55560016 |C -3-5 8 K -40 18
555534323 |E -32 10 555560017 |C -4 8 L -31 20
E -43 10 555560018 |C -1 8 555560080 {K -15 18
K -10 18 555560019 |C -3-8 8 555560081 |D -2 8
555534629 |V -31 34 555560020 |C -3-10 8 G -2 14
vV -33 34 555560021 {C -3-11 8 K -1 18
$55535034 |L -13 20 $55560022 |C - 3-1 8 L -1 20
N -9 22 555560023 |C -3-2 8 L -2 20
P -30 24 $55560024 |C -3-2-1 8 555560082 |K -2 18
555535254 |Z -20 40 555560026 |D -7 8 $55560083 |K -9 18
555535495 JA -58 4 555560028 {D -3 8 555560084 |K - 11 18
$55535952 U -34 32 555560029 |R -19 28 555560085 |K -42 18
$55535971 |U -35 32 $55560030 R - 17 28 555560086 |K -19 18
555535994 |S -21 30 555560031 jR -18 28 K -41 18
555535999 |B -7 6 555560032 |D -35 8 555560087 |R -29 28
B -14 6 $55560033 |R -20 28 555560088 |R -13 28
L -51 20 555560034 |D -34 8 555560089 |R - 11 28
$55537008 |F -43 12 555560035 |R -26 28 555560090 |R -25 28
555537026 |Q -26 26 555560036 {R -27 28 555560091 |R -43 28
555537027 |Q -9 26 555560039 |D -15 8 555560092 |R -28 28
555537028 |B -29 6 555560040 |R -23 28 555560093 |R -24 28
555537031 |B -28 6 555560041 |C -3-3 8 $SSS60094 | K -38 18
555537046 |C -3-6 8 $SS560042 |C -6 8 $55560099 | K -3 18
555537047 |C -3-7 8 555560043 | D -1 8 $S5560100 | K -6 18
555537051 |C -3-12 8 S55560044 {D -5 8 $55560101 | K -5 18
555537053 |C -39 8 555560048 | M -2 22 555560102 | K -8 18
555537112 |D -6 8 555560049 | M - 1-1 22 555560103 |G -10 14
§55537134 |C -3-4 8 $55560050 | K -29 18 555560104 |R -39 28
555537136 |K -37 18 $55560051 | M -3-1 22 S$SSS60105 | R -38 28
R -40 28 555560053 |E - 16 10 555560106 |G -20 14
555537185 |Q -27 26 $55560055 |E -5 10 K -12 18
555537210 |P -28 24 555560056 |K -23 18 L -43 20
555537229 |A -39 2 K -26 18 L -47 20
P -27 24 555560057 |[K -18 18 555560107 |G -8 14
vV -30 34 K -30 18 555560109 |G -12 14
$55537254 |T -12 30 555560058 |K - 31 «18 $55560113 | K -7 18
555537269 |P -53 24 K -35 18 $55560114 |G -17 14
555537288 |A -55 4 L -30 20 SSSS60115 | F - 41 12
vV -14 34 $55560059 |K -21 18 G -18 14
X -1-22 36 K -24 18 555560116 |C -2 8
555537373 |z -13 40 K -27 18 c -5 8
$55537509 |P -20 24 555560060 |K -22 18 E -6 10
555537585 |C -3-13 8 555560061 |K -36 18 G -9 14
555538023 |A -40 2 555560062 |K -33 18 §55560117 |G -25 14
555538042 |T -5 30 $55560063 |K -32 18 555560118 |R -33 28
555538124 |P -57 24 555560064 |K -25 18 SSSS60119 |R  -34 28
$55538136 |J -1 16 K -28 18 555560120 |G -1 14
$55539159 |A -52-2-1 4 R -7 28 555560121 |J -8 16
A -57 4 R -9 28 $S5560122 |G -24 14
555560002 |A -13 2 555560065 | K -20 18 555560123 |J -6 16
555560003 |A -17 2 555560066 |R -8 28 555560124 |J -2 16
555560004 |A -16 2 555560068 |R -6 28 555560125 |G -29 14
555560005 |R -22 28 555560069 |E -7 10 $55560126 |G -3 14
555560006 |R - 21 28 $55560070 |E -8 10 $55560127 |G -4 14
555560007 |B -1 6 555560071 |E -20 10 555560128 |G -5 14
555560008 |B - 18 6 $55560072 |E - 21 10 S55560129 |G -22 14
$55560009 |B -10 6 $S5560073 |E -18 10 $85560130 |G -30 14
555560010 |B -12 6 $SSS60074 |E  -17 10 555560131 |J -9 16
555560011 |B -8 6 555560075 |E -19 10 $55560132 |J -3 16
555560012 |Z -31 40 555560076 |E -10 10 555560133 |V -5 34
43




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
555560134 |V -1 34 555560209 [N - 11 22 555560286 [P -49 24
555560136 |V -6 34 $S5560212 |F -32 12 555560287 [P -50 24
555560137 |V -29 34 555560213 |F -30 12 555560288 |P -34 24
§55560138 |V -13 34 555560214 |D -19 8 555560290 [P -14 24
§55560139 |V -34 34 555560215 |D -22 8 555560291 |P -36 24
$55560140 |V -35 34 $55560216 |S - 16 30 555560292 |U -9 32
555560141 |V -20 34 555560218 |D -28 8 555560293 (U -17 32
555560142 |V -25 34 $55560219 |D -30 8 555560294 [U -8 32
$55560143 |V -23 34 555560222 |S -6 30 $55560295 |P -2 24
555560144 | T -7 30 555560223 |B - 13 6 555560298 |U -28 32
$55560145 | T -9 30 555560224 |B - 15 6 555560299 |U -13 32
555560146 |T - 11 30 555560225 |B -16 6 $55560300 {U -15 32
$55560147 |T -6 30 B -24 6 555560302 |U -2 32
555560148 |v -22 34 555560226 |B -22 6 z -27 40
555560149 |T -4 30 555560228 |A -8 2 $55560303 |U -1 32
555560150 | T -1 30 555560229 JA -5 2 555560304 |U -4 32
$55560151 |T -14 30 555560230 |F -29 12 555560305 |U -19 32

U -23 32 $55560231 |B -23 6 555560306 |U -20 32
555560155 |E -24 10 555560233 |B -26-1 6 555560307 |U -32 32
555560156 |E -12 10 555560234 |M -5 22 555560308 |L -16 20
555560157 |E -13 10 555560235 |M -6 22 L -20 20
$55560158 |E - 14 10 555560236 |M -7 22 L -28 20
555560159 |E -45 10 555560237 |M -8 22 L -41 20
555560160 |R -1 28 555560239 |P -55 24 L -57 20
555560161 |E -1 10 555560240 |P -56 24 §55560309 |M -9-1 22
555560162 |E -3 10 Z -26 40 555560310 |L -14 20
555560163 |E -29 10 555560242 |P -1 24 555560311 |L -18 20
555560164 |E -33 10 555560243 |P -6 24 555560312 |L -22 20
555560165 |E - 31 10 P -26 24 555560313 |L -9 20
555560166 |E -38 10 555560244 |P -46 24 555560314 |L -42 20
555560169 |AA -5 38 555560245 |P -59 24 555560315 |L -37 20
$55560170 |E -34 10 $55560246 |P -41 24 L -53 20
$55560172 | AA -1 38 §55560247 |P -45 24 555560316 |L -12 20
$55560174 | AA -3 38 $55560248 |R -47 28 555560317 |L -26 20
555560175 | X -1-2 36 $55560249 |R -46 28 555560318 |L -32 20
$55560176 | X -1-3 36 555560252 |P -58 24 555560319 |L -45 20
$55560177 | X -1-1 36 $55560253 |P -13 24 555560320 |L -4 20
555560178 | X -1-21 36 555560256 |P -16 24 555560321 |L -5 20
$55560181 | X -1-11 36 $55560258 |P -19 24 555560322 |L -3 20
555560183 | X -1-10 36 $55560259 |P -7 24 555560324 |L -6 20
555560184 | X -1-4 36 555560260 |P -40 24 L -7 20
555560186 |F -1 12 555560261 |P -44 24 $55560325 |Q -10 26
555560187 |F -8 12 555560262 |P -8 24 555560326 |Q -3 26
555560188 |F -35 12 P -18 24 555560327 |Q -5 26
555560189 |F -36 12 555560263 |P -9 24 555560328 |Q -1 26
555560190 |[F -38 12 $55560264 |P -24 24 $55560329 |Q -7 26
555560191 |F -17 12 555560266 |P -25 24 555560331 |L -8 20
555560192 |F -15 12 $55560267 |P -5 24 555560332 |Q -8 26
555560194 |F -39 12 P -23 24 555560335 |L -50 20
555560195 |F -40 12 555560268 |Q -6 26 555560336 |L -52 20

T -1-2 30 $55560269 |P -21 24 555560337 |L -35 20
555560196 |F -44 12 555560270 |P -22 24 555560338 |L -39 20
555560198 |F -16 12 $55560271 |P -29 24 L -55 20
555560202 |N -7 22 $55560272 |P - 11 24 555560339 |L -34 20
555560203 |H -1 16 $55560273 |P -60 24 555560340 |F -24 12
555560204 |A -6 2 555560276 |P -51 24 555560341 |F -31 12

H -5 16 555560277 |P -10 24 555560342 |F -48 12

] -4 16 555560278 |P -35 24 555560343 |L -33 20

L -25 20 555560279 |P -48 24 555560344 |F -33 12

X -2 36 555560280 |P -39 24 555560346 |[F -25 12
555560205 [N -6 22 $55560281 |P -31 24 555560347 |F -34 12
555560206 |N -8 22 $55560282 |P -32 24 555560348 |F -45 12
555560207 |N -1 22 555560285 |P  -12 24 555560349 |F -47 12

44




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
555560350 |F -28 12 556012301 |J -6-1 16 $10174000 |S -15 30
555560351 |F -46 12 $56012302 |J -6-2 16 512718000 | K -39 18
555560356 |R -52 28 556012303 |F -15-3 12 L -10 20
$55560357 |A -30 2 J -63 16 L -46 20

A -47 2 N -6-3 22 514189100 |R -30 28

P -3 24 556012304 }J -7 16 516290001 |E -40-2 10

P -42 24 $56012901 |G - 22-1 14 $21775001 |U -12 32

R -53 28 556012902 |G -22-2 14 523651001 |S -8 30

R -66 28 556013502 v -8 34 525409001 |S -11 30
$55560359 |A -43 2 556015001 | T -1-1 30 525410050 | -12 30
555560361 |R -57 28 556015601 |E -12-1 10 525413101 |S -2 30
§55560362 |R -55 28 556015602 |E -12-2 10 525417001 |S -9 30
555560364 | A -49 4 556017001 | X -1-5 36 525418101 |S -10 30
555560365 JR -60 28 556017002 | X -1-6 36 $25420051 |S -1 30
555560366 |R - 31 28 556017003 | X -1-7 36 525478001 |S -19 30
555560367 |R -44 28 556017004 | X -1-8 36 $25789000 |[S -13 30
555560368 |Q -4 26 556017005 | X -1-9 36 $25790001 |S -5 30
555560369 |Q -14 26 556017201 | AA - 1-1 38 534868101 |z -21 40
555560370 |Q -25 26 556017202 | AA -1-2 38 $37058001 |Wa 41
555560371 |A -48 & 556017203 |AA -2 38 537060001 {Z -22-2 40
555560372 |R -48 28 556019201 {F -15-1 12 Wa 41
555560373 |L -21 20 556019202 |F -15-2 12 538247000 |R -54 28
555560374 |R -65 28 N -6-2 22 538268001 |Q -12 26

X -1-20 36 556020501 |N - 6-1 22 538284001 |F -2 12

Z -29 40 556022701 A -2 2 F -9 12
555560377 |R -45 28 556022702 |A -3 2 538349001 | Wa 41
555560378 |E -30 10 556023801 |A -37 2 538350001 | Wa 41
555560379 |E -40-1 10 556024101 |P -54 24 538442001 |Q -13 26
555560380 |E -27 10 556024102 |P -54 24 538735001 |R -51 28
555560381 |E -42 10 556024103 |P -54 24 538736001 |S -22 30
555560384 |A -1 2 556031002 |L -26-2 20 544995000 |R -56 28
555560385 |A -52 4 556031701 |L -26-1 20 UB5054000 | X -1-12 36
555560386 |Z -22-1 40 $56032903 |Q -7-1 26 U04230001 | X -1-13 36
555560387 {Y -1-1-1 38 556037801 |E - 30-1 10 012400636 |S -14 30
555560390 |W -1-11 36 556038501 | A -52-1 4 014760622 |E -26 10
555560391 |V -7 34 556038502 |A -52-2 4 021400164 | W -1-10 36
555560392 |Y -1 38 556038701 |Y -1-1-1-1 38 025040233 |W -1-8 36
555560396 |Y -1-1-2 38 556038702 |Y -1-1-1-2 38 025060332 JE -35 10
555560400 | M -1-2 22 556038703 |Y -1-1-1-3 38 025080132 |S -17 30
555560401 |M -1-3 22 556038704 |Y -1-1-1-4 38 025100132 |H -3 16
555560410 |M -3-2 22 556038705 {Y -1-1-1-6 38 026040236 |S -4 30
$55560411 | M -3-3 22 556038706 | Y -1-1-1-7 38 028040243 |W -1-9 36
555560420 |M -9-2 22 556038712 |Y -1-2 38 034422503 |W -2 36
555560500 |B -26-2 6 556038713 |Y -1-5 38 048060342 |S -7 30
555560501 |A -22 2 556038714 |Y -1-6 38 062400816 |S -3 30

A -28 2 556038715 | Y -1-7 38 062401006 |W -1-7 36
555570176 |Z -2 40 556038716 |Y -1-8 38 062401012 [M -10 22
555590625 |D -17 8 556038717 |Y -1-9 38 062670512 |V -28 34

F -23 12 $56039001 | W -1-11-1 36 062680616 |S -20 30

F -27 12 557021401 JA -38 2 081007070 |A -51 4

G -14 14 501304001 |N -4 22 100328001 |F -7 12

G -16 14 503815001 | X -1-18 36 F -14 12

N -14 22 507027001 |W -1-6 36 100463001 | W -1-3 36

R -41 28 507333001 |D -24-1 8 100477000 }Z -30 40
555101520 |A -59 4 P -4 24 100511003 {H -9 16
557814502 |U -30 32 Q -2 26 N -2 22
$5Z814503 |K -34 18 507374109 |H -7 16 104450109 | K -17 18

u -31 32 507375001 |H -6 16 L -49 20
551073424 |Y -2 38 507384001 |H -8 16 104821009 |A -34 2
$52022601 |V -3 34 507490001 |V - 11 34 105113001 |A -45 2
552022602 |V -24 34 507876101 |R -61 28 105215001 A -46 2
553072003 |Y -1-1-1-5 38 509228000 Y -1-3 38 110087001 |W -1-5 36
556002803 |D -4 8 509318101 |Y -1-4 38 112712001 |V - 21 34

A5




CODE REF.NO. Page CODE REF.NO. Page
114967001 |W -1-4 36
116920001 |D -18 8

L -1 20
117936009 JA -19 2
118319001 |V -16 34
120263002 |T -8 30
122991001 |Z -19 40
140063001 |A -31 2

A -33 2
140518001 |A -50 4
140553102 |D -8 8
142026003 |W -1-1 36
142027001 |W -1-2 36
142274009 |P -33 24

R -12 28

R -32 28
142374100 |A -29 2
142743009 A -27 2
142746002 |F -4 12

F -1 12
143522000 |W -1-11-3 36
143910009 |z -12 40
144875001 |Q -11 26
145446001 |V -9 34
145502001 |F -6 12

F -13 12
145646022 |D -33 8
145646422 |Z -25 40
146539000 |E -4 10
146581001 |E -25 10
147504201 |H -4 16
148197000 |E -2 10
148890109 |Z -14 40
149094001 |N -3 22
148095001 |N -5 22
149566109 |V -12 34
149799000 |W -1-12 36
150607009 |A -4 2
151594001 |D -9 8
153132000 |A -32 2
153969000 | X -1-19 36
154702101 |2 -17 40
159150009 |A -14 2

A -26 2
159805001 |V -10 34
220077001 W -1-11-2 36




T IN="0T 5 7

' ‘PARTS BOOK
TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS .

759 -LEKIEA
BROTHER INDUSTRIES,LTD.
T467 BHEMHRBEXAF1TE1%E1S TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en Japén

118-891
$95891-001
1998.05 H(D



